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 OVERALL RATING 
CRECIMIENTO INDUSTRIAL CO., LTD X PASS 
12TH-2FL, NO 292, RENHE RD., SOUTH DIST., TAICHUNG CITY 40254, TAIWAN 
(R.O.C) 

 FAIL 

 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
 
 

UNDER ARMOUR PS & C 

VENDOR NAME : / 
SAMPLE 
DESCRIPTION: 

PU FOAM 

END USE: / 
COLOR NAME : (A) BLACK (B) GREY 

(C) LIGHT BLUE 
COLOR CODE : (A) BLACK (B) GREY 

(C) LIGHT BLUE 
STYLE : / PO: / 
CLIENT CONTACT : / COUNTRY OF ORIGIN : China/Vietnam 
FIBER CONTENT : / WEIGHT : / 
FINISHES: / SUPPLIER PRODUCT #: / 
UA PRODUCT #: / SEASON F19 
UA BUSINESS: Footwear SAMPLE CATEGORY: Material 
SAMPLE STATUS: Production AGE(S): Unknown (test to all 

ages) 
SAMPLE MATERIAL 
TYPE: 

Polymers TEST TYPE: Initial Certification 

PREVIOUS TEST 
REPORT#: 

/ 

ADDITION 
INFORMATION: 

/ 

SAMPLE RECEIVING 
DATE :  

Mar 19, 2019 TEST PERFORMING 
 DATE :  

Mar 19, 2019 ~ Mar 
28, 2019 

Applicant’s Submitted  
Care Instruction: 

/ 
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TEST  PASS FAIL REMARKS 

Alkylphenols (AP) and Alkylphenol Ethoxylates (APEO) X   

Flame retardants   N/A 

Lead in Substrate  X   

Total Cadmium X   

Total Mercury X   

Total Tin Screening   Information only 

Organotins X   

Phthalates X   

Polyaromatic hydrocarbons Content X   
 

Remarks: 
PASS = Meets Client’s Performance Standard. 
FAIL = Fails to meet Client’s Performance Standard. 
NA = Not Applicable 
NSP = No Specified Requirement 
* = Exceed the Limit 
# = The test result is over the relevant limit of 2 or 3 composite mix. As the test 

result is based on the composite sample and falls into an uncertain range, 
where “Pass” or “Fail” cannot be truly defined. 

^ = Test done on raw material 
Δ = Test done on dried sample 

   
 
 
Signed for and on behalf of 
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch 

 

 

Huang Asan 
 Approved Signatory 

 

This test report refer only to the samples tested 
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Component List / List of Materials 
 

Test Part Description :. 

 

Specimen No.. SGS Sample ID. Description. 

 SN1. CAN19-044240.001 Black foam(A)+Grey foam(B)+Light blue foam(C). 

 SN2. CAN19-044240.002 Black foam(A). 

 SN3. CAN19-044240.003 Grey foam(B). 

 SN4. CAN19-044240.004 Light blue foam(C). 

  



                                                                                                     
 
 

Test Report No. SL919092215307FW  Date: Mar 28, 2019 Page 4 of 13  

 

 

 
Test Results: 
 
Alkylphenols (AP) and Alkylphenol Ethoxylates (APEO) 

  
Test Method: NP/OP: 1g sample/20 mL THF, sonication for 60 min at 70oC, Analysis by EN 

ISO 18857-2:2011  
NPEO/OPEO:  
Textile: EN ISO 18254-1: 2016, determination of AP using LC-MS or GC-MS  
Leather: EN ISO 18218-1:2015  

  
  Result 

CAS-No. 001 

Nonylphenol (NP) -- n.d. 

Octylphenol (OP) -- n.d. 

Sum of NP and OP -- n.d. 

Octylphenol Ethoxylate (OPEO) -- n.d. 

Nonylphenol Ethoxylate (NPEO) -- n.d. 

Sum of NP, OP, NPEO and 
OPEO 

-- n.d. 

Conclusion -- PASS  

  
Note: n.d. = not detected 
 mg/kg = ppm 
 * = Exceeds the limit 
 # = Exceeds the relevant requirement of 2 / 3 composite mix 
 Detection Limit:  
 NP, OP = 10 mg/kg (for individual compound) 
 NPEO, OPEO = 20 mg/kg (for individual compound) 
  
 Requirement:  

 Sum of NP and OP 100 mg/kg 
 Sum of NPEO and OPEO 100 mg/kg 
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Total Lead in Substrate 
  
Test Method: Non-metallic materials: CPSC-CH-E1002-08.3. Analysis was performed by 

ICP-OES. 
  

  Result 

CAS-No. 001 

Lead (Pb) 7439-92-1 11 mg/kg 
Conclusion -- PASS  

  
Note: n.d. = not detected 
 mg/kg = ppm 
 * = Exceeds the limit 
 Detection Limit = 5 mg/kg 
  
 Requirement: 90 mg/kg 
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Total Cadmium in Substrate 
  
Test Method: Non-metallic materials: With reference to CPSC-CH-E1002-08.3(modified)  

. Analysis was performed by ICP-OES. 
  

  Result 

CAS-No. 001 

Cadmium (Cd) 7440-43-9 n.d. 
Conclusion -- PASS  

  
Note: n.d. = not detected 
 mg/kg = ppm 
 * = Exceeds the limit 
 Detection limit = 5 mg/kg 
  
 Requirement: 40 mg/kg 
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Total Mercury 
  
Test Method: Textiles, metal, plastic: DIN EN 16711-1:2016  

Leather: DIN EN ISO 17072-2:2017  
  

  Result 

CAS-No. 001 

Mercury (Hg) 7439-97-6 n.d. 

Conclusion -- PASS  

  
Note: n.d. = not detected 
 mg/kg = ppm 
 * = Exceeds the limit 
 # = Exceeds the relevant requirements of 2 / 3-composite mix 
 Detection Limit = 0.1 mg/kg 
  
 Requirement: 0.5 mg/kg 

 
 
Total Tin Screening 
  
Test Method: Acid Digestion. Analysis was performed by ICP-MS. 

  
  Result 

(mg/kg) 

CAS-No. 001 002 003 004 

Total Tin 7440-31-5 257.2 270.8 301 275.4 
Conclusion 

-- # 
INFO 

ONLY^ 
INFO 

ONLY^ 
INFO 

ONLY^ 

  
Note: n.d. = not detected 
 mg/kg = ppm 
 ^ = Organotin will be performed if detectable 
 # = Exceeds the relevant requirements of 2 / 3-composite mix 
 Detection Limit = 0.1 mg/kg 
  
  Requirement: 0.1 mg/kg 
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Organotins 
  
Test Method: With reference to ISO/TS 16179:2012. Analysis was performed by GC-MS. 

  
  

Note: n.d. = not detected 
 mg/kg = ppm 
 Detection Limit = 0.02 mg/kg (for individual compound) 
  
 Requirement: 
 Tributyltin (TBT): 0.5 mg/kg 
 Triphenyltin (TPhT) 0.5 mg/kg 
 Dibutyltin (DBT) 1mg/kg 

 Dioctyltin (DOT) 1 mg/kg 
 Monobutyltin (MBT) 1mg/kg 

 Tricyclohexyltin (TCyT) 1mg/kg 
 Trimethyltin(TMT) 1mg/kg 

 Trioctyltin (TOT) 1mg/kg 
 Tripropyltin(TPT) 1mg/kg 

  

  Result 
(mg/kg) 

CAS-No. 002 003 004 

Tributyltin (TBT) -- n.d. n.d. n.d. 

Triphenyltin (TPhT) -- n.d. n.d. n.d. 

Dibutyltin (DBT) -- n.d. n.d. 0.05 

Dioctyltin (DOT) -- n.d. n.d. n.d. 

Monobutyltin (MBT) -- 0.08 n.d. 0.09 

Tricyclohexyltin (TCyT) -- n.d. n.d. n.d. 

Trimethyltin(TMT) -- n.d. n.d. n.d. 

Trioctyltin (TOT) -- n.d. n.d. n.d. 

Tripropyltin(TPT) -- n.d. n.d. n.d. 
Conclusion -- PASS PASS PASS 
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Phthalates 
  
Test Method: With reference to CPSC-CH-C1001-09.4. Analysis was performed by GC-MS 

  
  Result 

CAS-No. 001 

Dibutylphthalate (DBP) 84-74-2 n.d. 

Benzylbutylphthalate (BBP) 85-68-7 n.d. 

Bis-(2-ethylhexyl)phthalate 
(DEHP) 

117-81-7 n.d. 

Di-isononylphthalate (DINP) 28553-12-0 n.d. 

Di-octylphthalate (DNOP) 117-84-0 n.d. 

Di-isodecylphthalate (DIDP) 26761-40-0 n.d. 

Diisobutyl phthalate (DIBP) 84-69-5 n.d. 

Di-n-Hexylphthalate (DnHP) 84-75-3 n.d. 

Dimethyl phthalates (DMP) 131-11-3 n.d. 

Diethyl phthalates (DEP) 84-66-2 n.d. 

Dipentyl Phthalates 
(DPENP/DnPP) 

131-18-0 n.d. 

Dicyclohexyl Phthalate (DCHP) 84-61-7 n.d. 

Sum of all phthalates -- n.d. 
Conclusion -- PASS  

  
Note: n.d. = not detected 
 mg/kg = ppm 
 Detection limit: 50 mg/kg 
  

 Requirement:  1000 mg/kg (Sum of all phthalates) 
  500 mg/kg (Each of all phthalates) 
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Polyaromatic Hydrocarbons Content 
  
Test Method: With reference to AfPS GS 2014:01 PAK. Analysis was performed by GC-MS. 

  
  Result 

(mg/kg) 

CAS-No. 002 003 004 

Acenaphtene 83-32-9 n.d. n.d. n.d. 

Acenaphthylene 208-96-8 n.d. n.d. n.d. 

Anthracene 120-12-7 n.d. n.d. n.d. 

Benzo[a]anthracene 56-55-3 n.d. n.d. n.d. 

Benzo[a]pyrene 50-32-8 n.d. n.d. n.d. 

Benzo[b]fluoranthene 205-99-2 n.d. n.d. n.d. 

Benzo[e]pyrene 192-97-2 n.d. n.d. n.d. 

Benzo[g,h,i]perylene 191-24-2 n.d. n.d. n.d. 

Benzo[j]fluoranthene 205-82-3 n.d. n.d. n.d. 

Benzo[k]fluoranthene 207-08-9 n.d. n.d. n.d. 

Chrysene 218-01-9 n.d. n.d. n.d. 

Dibenz[a,h]anthracene 53-70-3 n.d. n.d. n.d. 

Fluoranthene 206-44-0 n.d. n.d. n.d. 

Fluorene 86-73-7 n.d. n.d. n.d. 

Indeno[1,2,3-cd]pyrene 193-39-5 n.d. n.d. n.d. 

Naphthalene 91-20-3 0.2 0.2 n.d. 

Phenanthrene 85-01-8 n.d. n.d. n.d. 

Pyrene 129-00-0 n.d. n.d. n.d. 

Total 18 PAHs -- 0.2 0.2 n.d. 
Conclusion -- PASS PASS PASS 

  
Note: n.d. = Not detected 
 mg/kg = ppm 
 * = Exceeds the limit 
 Detection Limit = 0.1 mg/kg (for individual compound) 
  
 Requirement: 
  childcare 

articles 
Others 

 Benzo[a]pyrene 0.5 mg/kg 1 mg/kg 
 Benzo[e]pyrene 0.5 mg/kg 1 mg/kg 
 Benzo[a]anthracene 0.5 mg/kg 1 mg/kg 
 Chrysene 0.5 mg/kg 1 mg/kg 
 Benzo[b]fluoranthene 0.5 mg/kg 1 mg/kg 
 Benzo[j]fluoranthene 0.5 mg/kg 1 mg/kg 
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 Benzo[k]fluoranthene 0.5 mg/kg 1 mg/kg 
 Dibenz[a,h]anthracene 0.5 mg/kg 1 mg/kg 
 Sum of 18 PAHs 10 mg/kg 10 mg/kg 

 
  



                                                                                                     
 
 

Test Report No. SL919092215307FW  Date: Mar 28, 2019 Page 12 of 13  

 

 

PRODUCT PHOTO 
 

  

 

 

 
 
 
  



                                                                                                     
 
 

Test Report No. SL919092215307FW  Date: Mar 28, 2019 Page 13 of 13  

 

 

Applicant form: 

 
 

*** End of Report *** 
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